

**CEMENT COMPRESSIVE STRENGTH
TEST REPORT**

Mr P Henderson
Fern Cement Limited
PO Box 101
Wellington



INTERNATIONAL
CONSULTANTS

Sampled by : **Client**
Date sampled : -
Sampling method : -
Sample description : **Cement**
Date received : **17/03/03**

Project No : 524486.01
Lab Ref No : 4-03/47
Client Ref No : "Type 3"

Test Results

Mean compressive strength* at 3 days: 39.8 MPa
7 days: 53.2 MPa
28 days: 68.1 MPa

*The mean is calculated from six individual test results unless indicated otherwise.

Test method: AS/NZS 2350.11 - 2001

NZS 3122:1995 minimum strength requirements (MPa):

Cement Type	3 days	7 days	28 days
GP	-	25	40
GB	-	15	30
HE	20	30	-
LH	-	10	30
SR	-	20	30
SL	-	20	30

Date tested: Mar-03

Sampling is not covered by IANZ Accreditation

S A Freitag
IANZ Approved Signatory

This report may only be reproduced in full



**All tests reported herein
have been performed in
accordance with the
laboratory's scope of
accreditation**

Designation : Scientist, Concrete Section
Date reported : 15/04/03